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ANALWCAL LABORATORY
Accredited by NABL as per ISO/IEC 17025:2017

Certified by ISO 9001 :2015, ISO 14001:2015 & ISO 45001:2018
Pecognized by Ministry of Environment, Forest & climate Change (MoEFCC), Govt, oI lndia, New Delhi

. ENVIRONMENT . FOOD . TEXTILE

CAL

EI{VIROI{iI ENTAL LASOF'ATORY

OUR GOAL POLLUTION CONTROL

Test result:

Fire classification:

Additional classification in relation to smoke production s1
Additio nal classification in relation to flaming droplets / particles d0

This classification conducted in accordance clause 11 of the test method EN 13501-l+A1-2009.

Note: The test result relate to the behaviour of the specimen of a product under the particular condition of

The test. They are not intended to be the sole criterion for Assessing the potential fire hazard of the product
in use where.

Concluslon: Reactlon to fire classlflcatlon. None

Remark: The sample is not conflrmlng to lire class A1, 42, Aln aA2n.
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ED SIGNATORY

202, CFC-3, Asmeeta TexF, Addl.Kalyan-Bhiwandi lndustrialArea, MIDC, Village Kon, Tal. Bhiwandi' Dist, Thane, Maharashtra' lNDlA Pincode-421311

sob. : 986757730$3121 8/,22929165. Enail : mails@skylabenviro.com, websito : www skylabenviro com

sub|ocltolmproYementFo'bottercustomarsatEflc{ion,wewelcomeyourfeedbackon:fgodback@EkylabshYlfo.com

No: sLKArPV2023/MSA1s48A 1 024
5am le lD M5A1548AName & address of

the client,/customer
M/S VRlTn TMPEX PVT. tlX'
S.No: 86, Plot tloi 6 & Z ASra
Road, Village Pundhe, Post:
Atagoan, Tal: Shahpur-421501,
Maharashtra, lndia

Type of Sample &

Batch No:
No.01 NAFFR-17/12l23

based NAF resin used
Pa courier 27172/2023

Product Thickness: Date start of Ana ts 05/0L12024

Reference standard EN13501-1 EN t501192'2
BS EN 13823-2010 EN ISO:1182

Date of completion r0/07/2024

Fire class: B sl d0 Over all Densi 447/ 3

Test
Test Method Parameter No of

test

Test result

Contlnues
Parameter m€an

Classificatlon
criteria /

compliance

Non Combustibility
EN-rSO1182

AT, C

5

27.t
AM% 26.5 Pass
Tf, /Sec 0 Pass

Determination of Heat of
combustion

EN-1SO1716
PCS, MJ /k8 3 13.9 Pass

Small flame Test

Fs 3 150mm 6 Not reached
Surface exposer

application time 30s

lgntdon ofthe plylffher
pap€r

Not ltnlted

EN-rSO11925-2 Fs 5150mm 6 Not reached
Edge erposer applicltion

time 30s

lgnition of the ply/filte.
paper Not ignited

Single burning item test
(sBr)

BS-EN13823-2010

F|GRA0.2Mr (WSl
F|GRA0.4Mt (WS)
LFS< Edge

THR 6ms (MJ)

3

49.0
59.5

5.85

Pass

SMOGRA (MI / 51
TsP 6ms (MJ)

3
13.57

24.88
Pass

Flaming droplets
particles 3 None

SKYLAB is always

${

Report date:

Super Form / Bendi/Flexible
Plywood.

Sample collected by: Date of sample Received
5 mm Plywood FR Testing

Pass

EN-rSO1192s-2

General Classification B
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